| . ATEC .
Parts & Service
Manual .

E2-09K401 210-4 4-speed

E2-12K501 212-5 5-speed

TN



2

SECTION 3 - TRANSMISSION

~

SEE SECTION 18 FOR ADJUSTMENT PROCEDURES
TRANSMISSION LUBRICANT T~

4-Speed - 260z. (737gm) Bentonite Grease
5-Speed — 300z. (851gm) Bentonite Grease

No Service Interval

i g3 INFORMATION FOR ALL
. REPAIR PROCEDURES
7\@ ) 0332

33

WHEN SERVICING
USE
LOCTITE #262
(WH # 113354)

32

™~
®
/ SPRING END TO

@/34 ~ HOLE IN LH SINF g

36— OF FRAME

REFER TO PEERLESS SERVICE

Figure 3-1 4. & 5 - Speed Transmission



SECTION 3 - TRANSMISSION 3

PART -
ITEM NUMBER DESCRIPTION ™ Quantity

Figure 3-1
4 & 5 - SPEED TRANSMISSION

= 799460 A il air.

950
2 112133+ Trans. - 4-Spd.(Peerless Model 900-029) 210-4..... 1
112299%* Trans. - 5-Spd.(Peerless Model 920-009) 212-5..... 1-
3 112982 Torque Strap (1 used on 210-4).......cveeiiinnnnnn 2
111429 Torque Strap 210-4 Only.....ceevvnennccncnennnnnns 1
5 111430 ATMle o oo vneassaseeesassassnesesancssssonasscsascsnns 1
6 111431 SHAF L. e v veanoosesoansessasasossasseneaacssassassssse 1
7 5666 Nylon BuShing....e.eevvenenenroccccncncoennaancns 1
8 111432 SPLING. e e te v messoegoseossemmennssocaccscsascocanss 1
9 112983 Knob. . ... .- B 20 e 1
10 111433 Transmission Arm...... eeesessasanaanasasateenenns 1
< 1l 111672 RO eeeeeernnocnnnnns et eeeaeeeerieatesaa s 1
Ly12 8812 Y OKE . oo s cseveseassoesescasasasassosassccnessansnss 1
13 104869 Special Washer......c.cevirerreanccacnocnnecnennns 1
15 908025 Hex Hd Cap Screw 5/16-18 x 2-1/2.....covinninennns 4
16 920008 Washer 5/16 SAE...ciceieeeoaonscosonocncasssnsenns 6
17 900036 Carriage Bolt 5/16-18 X 5/8...cvieecniiianciccnnes 2
18 926720 S.W. Form Screw 5/16-18 X 3/4..ceeiinenanraecnesi 2
19 915662 E.S. Hex NUt 5/16-18..cciieieeroceccnccnsascnanaas 4
20 920082 LockWwasher 5/16...eeieecesaccesnnnaasssssscnssanns 2
21 515112 ESIok NUt 5/16-18...cecssssreannvocncssssscnnnonns 2
22 113025 POINEEL . st e veeeressansscsseasasosesnsacanascansesse 1
23. 933273 Spirol Pin 7/32 x-2 1/2.cc.iiiiuinnncncnnencsnecens 1
24 3765 Chim Washer .035 ... ..t ceneveccansacnsasoscanncaas X
1278 Shim Washer .050...cccccereeeecoscansacennsnossons X
25 915084 Jam NUL .o eeeeeeeoacosasssossasanssssssnssancansnss 1
26 508153 'Hex Hd Cap Screw 1/4-28 x 7/8.....cceenvecciannnn 1
27 920081 Lockwasher 1/4.....ceeiceesssonsoncnccscscannnasns 1
29 920268 Washer 11/32 SAE .. . iieerecacnseaanssscassscsanans 1
29 932008 Cotter Pin 3/4 x 3/32. .ttt ininnaanecansesonnnns 2
30 932121 Clevis PiNueeeeeeeeecesenssoeasascsssosssonssensses 1
)31 111357 JoCLAD e e e e nenenenanasaseeeeasaesaananasanasneens 1
32 111532 Transmission Pulley....ieieeieeeerineoecncannnancns 1
33 111435 = Transmision Drive Belt (91.7").i.ieeenneeeneeennenn 1
34 937225 Hi Pro Key #9 3/16 X 3/4...uiieeiinninennnneannnns 1
35 909540 S HA SOt SCIEW. s nernrnsneneenensnenanasaseneenens 2
36 110769 Brake Return Spring (4.9")....ieieeeieineienannnes 1
37 908019 Hex Bolt 5/16-18 x 1 Brake StOP.....cceeeerecrenann 1
38 915112 Eslok Hex Nut 5/16-18B......ccececcccccsccanrensnncs 1

~*Order Replacement Parts or Complete Assembly
Through Manufacturer's Distribution System,
Using Model/Spec. Number Shown.

WHEEL HORSE Part Number is Listed for Cross-
Reference Purpose only; Item is Not Available
Through WHEEL HORSE.




SECTION 4 - FRAME, SHEET METAL AND COVERS

Y

0432

Sheet Metal and Covers

Frame,

Figure U4-1



SECTION 4 - FRAME,SHEET METAL AND COVERS 5

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 4-1
FRAME, SHEET METAL AND COVERS
1 111394 P LM, » oo oseaeseessecseesanaosssensannstsssosasns 1
2 111395 Rear Drawbar Plate. ......ie e ieereeacanscsnsos 1
3 112850 Frame Support Plate.........cciiiiiennieeccnne, 1
4 111397 Axle Support Plate - Front...........cceeennvnnnn 1
5 100304 Cam ROLLOI . e et v eeecasosoaeasnsssneanssasesnennsns 2
6 112977 Axle Support — Rea@r.......ceiiiiuierinnccnenenn 1
7 106488 Footrest Mat - Sandpaper 210-4..........cc0nnn. 2
110180 Footrest Mat — Rubber 212-5.......ccccencencennn 2
8 113423 HOOAStANAd . ivvvvereeccasanssoasnosasasvacsaasnens 1
9 111467 Console Panel...c.eerereeenoceeasossasccnsnosans 1
10 111499 Pan HA Screw 10-24 x 5/8 Black.....cceeveennnnnes 4
11 109237 LatCh KeEper . ceeevieessocasacecssasenannssanccns 2
12 923784 Pop Rivet 1/8 X .232....ciuiurnnennccanenccnns 4
13 111392 JoCliPeueineeoenenneasonsaosososscnsnssnannacnns 1
Hu 111671 Fuse Bracket.......c.eee.. e 1
15 900038 Carriage Bolt 5/16-18 X 1l..ceuieuieennnnnncnnannn 2
16 915662 E.S. Hex Nut 5/16-18. .. ccctriienencnsccnnnenanns 8
17 111763 SETAD. e sesessseoasescsactossennnnassacscenccnse 2
18 | 900037 Carriage Bolt 5/16-18 x 3/4...ceieiriiennneenns 7
19 920008 Washer 5/16 SAE...uecceecnssessnsoansosssscannna 5
20 508020 Hex Hd Cap Screw 5/16-18 x 1-1/4......cccoiennnnn 2
21 920155 Internal Tooth Lockwasher 5/16.........cccccvveen 2
22 1278 Shim Washer .050....ccceeeencecccnronnssoanccanans X
5210 Shim Washer .015....ciceiineenraoccneassocsnsnsos X
23 104822 Retaining Ring 3/4.......... £ teteeeesess e 1
24 908016 Hex Hd Cap Screw 5/16-18 x 5/8...ccccecieceenn. 2
25 915740 Hex NUut 10-24....ccieeroencessonnoncasasnssscnas 4
26 910837 Crose Recess Pan Mach Screw 1/4-20 x 5/8........ 1
27 915111 Eslok Nut 1/4-20. .. cieieicnrecenceccnoncansoscns 1
29 908017 Hex Bolt 5/16-18 X 3/4.. i nncnnannns 3
30 111524 5 o1/ 2
31 111527 1S ab 8 o Vo S R R R R R 2
32 111758 BUSHING..ccceveeaseseenasensacsusasonnsoasencnns 4
,@33 900040 Carriage Bolt 5/16-18 X 1-1/2..ccceiiuiencnnennn 2
b 34 932025 Cotter Pin 5/32 X l..cieeereeeonnacacnoansascanas 2
35 920242 Special Washer....c.eceeerenineenencencocenocnns 2
36 938031 BUSHING..veeeeeeeeesoaeansansecssceasonsaaasoses 1
37 8830 ol I < T R R E R R 1
38 113116 REEAINEL e e v eeseccssesscaasessoacnsssscssosnnsos 2
39 519337 CADLE SLiPetensenvennseaneeesenesssannsonaanenns 1
40 908019 BOlt 5/16-18 X l.veeeroeeennooannancansacaacncnsnss 2
42 908035 Bolt 3/8-16 X 1-1/4. . cuiecerennceensensacsnssnns 1
43 915663 E.S. NUt 3/8-16...ceccccscccnscsonnsaananassnons 1
* 112416 Rear Hitch Bracket....ceeeeeetrroeaaacccasconnas 1
* 908032 Bolt 3/8-16 X 3/4..cceeciesseeesenaaseanasssanns 1
* 920009 WASHET 3/8. .. cceeeeeecrasacaasseseasosasaossnssns 1
* 915663 NUL 3/8-16.0cueeeecnenascasssasosonnonsassaaensssns 1
* 107934 Log Screw 1/4X1..ceueeneencescecececcnceacanennn 2
* 106634 TOOl PiN.:uveeeeecesocoonenenesocoasssecsnsoananss 1
* 933505 Hairpin Cotter 3/32 .iiiieeiiernencncnenennnnnns 1
* 112417 Front Bracket..eeeeieecscessecesosacssacsnssonses 1
* 500234 Carriage Bolt 3/4-16 Xl..ciuieeineneennenanannnns 2
* 315663 NUL 3/B-16.cceeeenecnsocacassssonasasasassasesas 2
* 107934 Log Screw 1/4 X l.oueeeeieeaeninenneneennncaances 2

* parts not illustrated.



SECTION 4 - FRAME, SHEET METAL AND €0¥eRS

4

: T e £
e e et e e e e i i

<l

0433

= Wheel Horse

Figure U4-2 Frame, Sheet Metal and Covers




SECTION 4 - FRAME, SHEET METAL AND COVERS

PART .
ITEM NUMBER DESCRIPTION Quantity
Figure 4-2
FRAME, SHEET METAL AND COVERS
1 112835 TR e =3 < I I 1
2 112705 Hood & Grill 210-4. .. . emerannonceeneres 1
112159 Hood & Grill 212-5.. . .ceenoeenarraneeemmocrs 1
3 111480 Yo% D I R 1
4 107772 N R 2
5 111536 SPLANG. e evannnensnanassseseaaesseemenresssss 2
6 106825 Handle w/Bracket (109237) e vevneecoanennannnn 2
7 923784 Pop Rivet 1/8 x .2%94....cvvvnnnnrrrrvnneeres 4
8 915551 Nut #10-32 .(optional)...eveveneeccanocernnnr 2
9 111533 Head Light Bar (thcludes items 22,23,24,25, &
(2) OF 26)cueeecuennacccnnanacsnnones eeeaaes 1
10 111392 CLip 212-6ccnnnnnnnnnnnnnccsssnneensenencsss 1
11 MW8756 E.S. Wing Nut 1/4-20...c.ievnenennnencnnnces 1
P 12 103995 Special Washer.......eeceveenneeenenmnerrnes 1
13 520154 Tnternal Tooth Lockwasher......c.e.eeecoeccss 1
14 108547 TP =Yk o) < 2
15 109193 poprivet .188 x .57 Aluminium. .ceeeeasecenees 4
16 900214 Carriage Bolt 5/16 -18 x 3/4. e 8
17 938031 BUSHING. s eeeeeeranocsronaassossaaoeoemonsesss 2
18 910808 Screw #10-32 x 5/8 (options)...ceecceecnnees 2
19 920004 Washer #8 used w/poprivet - production)...... 2
20 920079 Lockwasher #10 (options)......ceceecoceceeees 2
21 915662 E.S. Hex Nut 5/16-18....ccceeeecsroenaccenes 8
22 111471 Light Bal.eeeeeeesscensneneccenaneenenenerses 1
23 111684 LAGHE POAS. e evnernnnnnnerensenassenssnessasss 2
24 111685 Light Retainers.......c.ceeceeenenennenenencnss 4
25 111686 .Light SOCKELS..eeurnaaererreraneereeemeeccees 2
26 7228 Light BUlD.eeeeeeenennaneeennnnamaennnnneees 2
27 112708 Hood Lanyard Cable.......ceeeeceernmenccnenccns 1
28 915740 E.S. Hex Nut #10-24. .. .cceinevroncnanocnncenes 1
29 913111 Machine HA Screw #10-24 x 1/2....cceeecececns 1
30 112925 Backing Washer.....ceoeeeeecocnroeconoonronces 1



8 SECTION 5 - FRONT AXLE AND STEERING

~_ -

SEE SECTION 18 FOR ADJUSTMENT PROCEDURES

4 6 T LUBRICANT - #2 MULTI-PURPOSE LITHIUM GREASE
5 SERVICE AT 25 HR. INTERVALS

0534

Figure 5-1 Front Axle and Steering

10




SECTION 5 - FRONT AXLE AND STEERING 9

PART
ITEM ™ NUMBER DESCRIPTION. Quantity
Figure 5-1
FRONT AXLE AND STEERING
1 114385 Axle - Front....oeeeeeeeoness PN 1
2 1030 Grease Fitting..eeeeeeceereraacneeecenenneens 3
3 112847 Support Bracket.......eeeceaeianninnneceenes 1
4 113044 o R 1
5 113030 PAfle s oevecnenaceceensasssnsenasosesasosnnnscs 2
6 111531 S R ¢ P AR EEEEEER L 1
7 111406 —— RH Spindle.....ceeeececneennrnecnnrcneneenss 1
8 111409 LH Spindle...oeeeeeneeeeceeennnennneeneennans 1
9 104822 Retaining RING 3/4. .. evvernecennrnonnccenes 2
11 112981 TiE@ ROQ. e eeuenenoaennonsasennenansssassnsansss 1
12 111413 Pinion Shaft...ceeeeeneeeaceoanececercecancens 1
0 13 111417 SECLOL GEAL wveenesrenansscnesananssaseanocees 1
' 14 111418 Excentric Bushing......cceeveeeeeccrcecnancens 1
15 111419 Yo R R 1
17 113106 Steering Gear Bracket........c..ecereeveenenne 1
18 110391 BUSHING. oo rennnnoocnenaosncnenanececoceres 1
19 111422 RELAINET e e e e veeaacsnnonacsssesnanasscscnonscs 1
20 111423 Drag Link ROd....eceuumnnnenenennnnnnneonenns 1
23 111425 Steering Wheel - 13" Plastic.............. . 1
25 908018 Hex Hd Cap Screw 5/16-18 x 7/8....ccuveeanee- 2
26 920082 Lockwasher 5/16..cceeeieeeaaccneanaacecannncs 2
27 933268 Spirol Pin 3/16 X S 1 I 2
28 915001 Eslok Hex Nut 5/16-24...cuiveeacncnannecncns 1
29 1278 Washer .050. ... .eeeceenenoansascnnanassnsoons X
30 900235 Bolt 3/8-16 X 1-1/4..ciiueeeeeinennacencannces 1
31 108881 Lock Hex Nut 3/8-16....ceeenenccecennsnnannncs 1
32 900037 ‘Carriage Bolt 5/16-18 x 3/4....c..ervvnnenens 2
33 915662 E.S. Hex Nut 5/16-18. . ciieerernevanercnenanes 3
34 920008 Washer 5/16 SAE...ceeceereeaaaceonnasaononnns 1
35 900038 Carriage Bolt 5/16-18 x l.....ceenenrernrenes 1
Q 36 915002 Eslok HeX NUt 3/8-16..ccuuueenacccunnnnssenns 1
‘ 37 933272 Spriol Pin 5/16 x 1-3/8...ccciicnnenncennnens 1
39 2844 Special Washer......ceveereocnnanencnneeses 2

1




st

10

SECTION 6 - BRAKE AND CLUTCH LINKAGE

SPRING END TO FRAME OPENING

SPRING END TO
TRANSMISSION BRAKE
LEVER

LUBRICANT -

® #2 MULTI-PURPOSE
\ K| LITHIUM GREASE
{9 SERVICE AT 25 HR. INTERVALS

SEE SECTION 18 FOR ADJUSTMENT PROCEDURES

12

Figure 6-1

% Wheel Horse

0654

Brake and Clutch Linkage



SECTION 6 - BRAKE AND CLUTCH LINKAGE

11
PART
ITEM - NUMBER DESCRIPTION ~ Quantity
Figure 6-1
BRAKE AND CLUTCH LINKAGE

1 111436 Clutch/Brake Pedal....c.ceiiinennnennnnaanans 1

2 111437 Pedal Shaft.. e eeeeeeeeeseesasenesanasannnnn 1

3 106288 Shaft Clamp...vsceeeaceneneenaseaanasannaans 2

4 110015 ) o Ll R R TR PR 1

5 111712 WAVE WaSher.veeeeeeoseeaoosesonconoonannanss 1

6 112984 LOCK ROA. s it iieeeccenscecennneeonsannnnnane 1

7 111439 e < T 1

8 111440 TAlEr AIM. e eeeceeeosocensasannsacsnnnannass 1

9 111418 Excentric BUuShing.....eiveeeeeeeeseennonaans 1

10 111419 WASNE e e vt eceececcossasssssesencnsanannnss 1
11 111420 Grease Fitting 45°% . it iiinnenennananaons 1
.12 113129 Clutch/Brake ROQ....ccueeriinononneanensaanss 1
0 13 111442 - TALler PULLEY..ueeeereeeoenrueeonennsonnennns 1
14 111443 Belt GUIAC. cveeeeeeeonesosenosanssasoonannnas 1
15 104525 SPACET ¢ ettt vasnnscnanssssscsanascnsnscsannans 1
17 111445 Brake Spring (9.75") . eeiitiineinnncnnecnnns 1

) 18 107282 Clutch Spring (7.88") . ..iuieiinincnncecennnnn 1
19 915662 E.S. Hex Nut 5/16-18. ...t iiiiiinnnnennanns 4
20 900037 Carriage Bolt 5/16-18 X 3/4...ievieeainnnenn 4
21 932025 Cotter Pin 5/32 X Leveeeeiririinneeeneaneanns 1
22 920215 Washer........ vttt eeeecsecsietaaseraaeanne 1
23 932008 Cotter Pin 3/32 x 3/4...iiiiieiininannnns 3
24 920008 Washer 5/16 SAE....ceeiceeennecnsnaasannanns 3
25 900064 Carriage Bolt 3/8-16 X 1-1/4....ivvunnnnnnn. 1
26 915663 E.S. Hex Nut 3/8-16.. .t iiiineinnececannsns 2
27 900239 Carriage Bolt 3/8-16 x 2-1/4.....cccienienns 1
28 920009 Washer 3/8 SAE....veereecnsneosnnsaansananns 2

13



12 SECTION 7 - ENGINE PULLEY AND PTO CLUTCH

REPLACE THE COMPLETE ELECTRIC CLUTCH
ASSEMBLY IF SERVICE IS NECESSARY WHILE
WITHIN WARRANTY PERIOD

SEE SECTION 18 FOR
ADJUSTMENT PROCEDURES

- L A

SERVICE NOTE: 7

WHEN SERVICING WORN CLUTCH COMPONENTS,
ITEMS #2 AND #4 MUST BE REPLACED AS A PAIR.

Naa’

0735

A

&

% Wheel Horse

Figuré 7-1 Engine Pulley & PTO Clutch

14




SECTION 7 - ENGINE PULLEY AND PTO CLUTCH

PART
ITEM NUMBER™ DESCRIPTION - Quantity
Figure 7-1
ENGINE PULLEY AND PTO CLUTCH
113426 Electric Clutch Assy (includes items 2,3,4
P =3 T R EE R R R 1
2 113820 ROTOT ASSY.eveeosnsanaaosssronanansesscsscansces 1
3 113821 Field Assy (includes one of item 1 I 1
4 114570 Armature and Pulley Assy (includes one of item 9
and Brake Plate)..veeeeeeeneranannennenanenes 1
5 113823 SPrings & NUES...uvveaeeeennnnnnnaenneccrennns 3
6 112843 WaSher...cceeeseasnconss PR e RPN . 1
7 112853 Bolt MOx1.50 x 120... 3704, ;84 145169 1
8 112858 Engine PUlley...eeeeeeenaecnnnnennnnnnennenens 1
9 114064 Ball BeariNg..ceceeseenanaceonanasnscsccncnans 2
0 114271 HASHE e e e e ssenececonsssacssesansssassensannns 1

15




N

14 SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS

28

SEE SECTION 18 FOR ADJUSTMENT PROCEDURES

SERVICE INTERVALS

KAWASAKI

OiL CHANGE - 50 HRS.

ENGINE
N, T

OIL CAP. -~ 3 PTS.

\ ;
K} &@
CLEAN FOAM ELEMENT - 25 HRS. ShiaN

REPLACE PAPER ELEMENT - N\ 8
100 HRS. \ 12
SPARK PLUG - 200 HRS. @/

AIR FILTER -

NGKBMR4A GAP .025

1"
1

REFER TO KAWASAKI WORKSHOP MANUAL FOR FURTHER
ADJUSTMENT PROCEDURES

16

= 'Wheel Horse =

Figure 9-1 Engine, Fuel & Exhaust Systems


Lozeman
Torro 212-5 is uitgevoerd met een
Torro Power Plus motor.
Dit is een ONAN,
Model E125V-N110964B
Serie nr. 903737593
Part nr.:  116799


SECTION 9 - ENGINE,FUEL & EXHAUST SYSTEMS 15

PART ~
ITEM NUMBER DESCRIPTION Quantity
Figure 9-1
ENGINE,FUEL & EXHAUXT SYSTEMS
1 113483 Engine -9HP - Kawasaki Model FC 290, 210-4 Only....... X
113424 Engine - 12HP - Kawasaki Model FB460V, 212-5.......... X
5 111462 Choke/Throttle Control 210-4. .. ... e e nnoneennn 1
114154 Choke/Throttle Control 212-5.. ... . . i iinnnnnns 1
6 107045 1362 7o) < 7O 1
7 111472 Fuel Tank with Valve Assembly and Bushing............ 1
8 104047 1218 =1 o 15 ¢ Vo {0 PP 1
9 110425 Valve.. o JOH@HG. L 1
10 111474 GAS CAP e e evesreeaaasanaeasososessossaseessasaasssnsss 1
) 11 112442 Fuel Line 22" . it itiiesenonseanssssasossasasanonsnens 1
<Sj) 12 108898 HOSE ClamMp. o cveeesenoesoasoenannsessecssasssannnannnns 2
13 100581 CAble Tl . uetsereeeaeeeeeeeaeeseaascacansanaassnnasnns 1
19 308022 BOlt MBX1.25 X 25M.uiitirneeeeeaeroneoneocacsascennnns 4
22 920008 Washer 5/16 SAE. ...t ieeeceeaoesasnsscsosascnnocnesanss 4
27 910792 Pan HAd Cross Recess Screw #10-24. ...t nnnenens 2
28 915740, E.S. Hex Nut #10-24. ... . it reireneneencenenaneannnns 2
29 900037 Carriage Bolt 5/16-18 X 3/4.. et iiriiininnennnnnnnnss 2
31 915662 E.S. Hex NUt 5/16-18. ... iiieiienencecnosocacncennnnns 2
37 99524-2011 Kawasaki FB460V Workshop Manuel........ceeeeiivennnnnn 2
17



16 SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS

186
MANUAL FOR COMPLETE
SERVICE INFORMATION

129 130

REFER TO FB460V WORKSHOP

0985

= Wheel Horse

Figure 9-2 Kawasaki FBH460OV Type AS-13 Engine

18



SECTION 9 - ENGINE,FUEL & EXHAUST SYTEMS 17

T 2
<D 5

@

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 9-2
KAWASAKI FB460V TYPE AS-13 ENGINE

1 11001-2076 Cylinder Head. . .- i ittt innniiiiieieenrancacnans 1
2 11004-2079 Head GasKet. . it ittt ittt i it ittt ieeianacanaaaans 1
3 130GLl085 BOlt 10X55 . ittt ittt ittt et eeeeesnsnsannnanan 4
4 92015-2115 NUt 10mMmM. et ie ettt etneeeeneeeeencenennaaeennnnons 3
5 020022258 BOLlf.:uieueeeoeeeoeoeeoeoeaesoseanaesenanaenonnnns 2
6 410Bl000 WaASHET .t e it ittt e eee e s teeeneeeeeeassensenaannens 2
7 49108-2011 Valve Chamber COVeI v i vt ennseeeennneneeoneonenns 1
8 14025-2143 COVRL et e ieeeeeeeasoaesesseesetosaansnsssasaanases 1
9 11009-2502 GaSKet..u'eirieeoereeeeaeeoaeeesooeaaanaannanannase 1
10 314405-30928 SCIOW. . vt enereoeeasaseeeasoaeeesaansaeannnacannas 2
11 130G0616 Flanged Bolt BX16. ... it nnnnanan 4
G92059-2142 MU ..ttt tveeeeesesennacasaatossosasassnssanananes 1
14025-2040 COVOL t v it r et eeeeeaaaaeenseoaaaasennsennancsassonns 1
14 11000-2330 GaASKOEL .. veeeeeeoneeeneaeasoasseasoascsoaaannacosnns 1
15 14069-2062 Bre@ther.v.e e e et e e oo eeiteeeeeeranecaacesaanaanns 1
16 315501-5381A BOLlti::ueuieeeeeaeeeeonanaenaeoaasonsosanaseaaannes 2
17 312200-7415-02 GasSKet .. vt eeeeeeeaeeneeraaasanssanaasensnanannses 2
53 49120-6024 Crankcase Complete (includes items 54 & 55)...... 1
54 49002-2070 Valve Guide — Internal....c.cueieereeeeecaneonconnns 1
55 49002-2071 Valve Guide - External......oueeeeeeneceeeaneanans 1
58 02004-2082 StUA. .. i veveeveoeaconacaonecasoanseasssasssnsannnn 3
60 92004-2083 SEUA.uuuieneereeneaeaeaeeaanaaeeeeaeaanacanaaaaanas 4
62 92049-2096 01l SCAL..ivuerteeenenmeeeeeeoeencenoacnssaanenns 1
63 92049-2097 01l SeAl. v ie it te i iieeteaeacaaaaanaanaaaanans 1
64 92066-2096 PlUg..vveveeeanooesoeeuaaneeaannsceennsconaasnnan 1
65 317196-6812-00 . Clamp.eeeeeeeeseneeeaeaeeeanuanacasassssossssanss 1
67 130B06L0 Bolt BXLI0. . e ii it iiteeieseeeennnescoeeacnaanaanans 2
80 S9071-2062 JOINt .. e ieeieeeeeeeeeeneeeeneeneesnesnasesanasnsns 1
99 26001-2113 HAIMESS . i cietteeeeoeenaeoaensnesenaoesossossasonss 1
100 313646-8161-00 Clamp..uueeeeeeeeeeeeeeaaeuueeanaaesasoanessnnnnns 1
59066-2361-9H Fan HOUSING. . veereteeieeeeeeeeeeeeaaseeaoanananan 1
59066-2295-9H Pan HOUSING. et ittt ittt ieeeeaeecanecencanancons 1
103 49089-2181-9H ShroUd. ....icieteeeeeeneeeesuonaaasaaacaaanansns 1
104 49089-2199-9H ShroUQ. .. e iie ittt teeneruneeencaanaaacaaacenas 1
105 130B0610 Bolt 5xX10. ittt et e eaetseanacnnns 11
106 55020-2071-9H GUAIA. ..t ittt ittt ettt eeeenaneseananoasssasasanas 1
107 130B0508 BOLlt 5XB.i vttt ittt ettt teeeinsnsasesaaaaaaanaans 1
108 14037-2104-0H SOrBEN. it un et eteteeeeoeneneeneeneanesenoansnnsnss 3
109 224BOBLE  SCrew BX1B. . iuiee et seieneeeenaeseescncaacaceaanns 3
110 11043-2163 BraCKet ... ui e e oeeeeeeeeeeenoeesoesessocanannns 1
111 92025-2003  SHIM.ue et teeieeeeeneeeeeneeeaeeasceasesessoacasnaa X
112 14024-2028-0H COVOI .ttt ittt teeeeeeeneesesesnassoceeanceesacannannn 1

19



16 SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS

lseA -2 REFER TO FB460V WORKSHOP

MANUAL FOR COMPLETE
SERVICE INFORMATION

o

—

129 130

0985

= Wheel Horse

Figure 9-2 Kawasaki FBU460OV Type AS-13 Engine

20



SECTION 9 - ENGINE,

FUEL & EXHAUST SYSTEMS

19

(om0

PART
ITEM NUMBER ™ DESCRIPTION Quantity
Figure 9-2
KAWASAKI FB460V Type AS-13 ENGINE (CONT'D)
113 234B0408 SCTeW 4X8. . vveeeenoseaoaesnsnssassaaanaenonnonnsssss 2
114 16169-2074 ChokKe LinK..eeeeeaeeoeootosoaceceascosansossonanons 1
115 16171~2001 LinK..eeeeeoooesoasosassnoscoassasssssnsonnsonsanssscs 1
116 92081-2213 SPriNg...ceesececsseneonsaresascsneaccnsasannaacens 1
117 21187-2052 Governor Arm Complete.......ccecerericacanncancens 1
118 920022269 BOLlt...veeeeecsoeoooasuaaaansossssasnnsosansansssss 1
119 311B0600 NUL BMM. eeevesocensonssonnecoasassssnnasasasasoscscs 1
120 411B0600 WASHEI .. oevveecesseaesnrsanescssstoaensasananancsss 1
121 49113-2065 Control Panel Assy (includes items 122,123,124,
125 & 126 . ceeecacoaasscosessancannasacnssscesaasens 1
122 220B0A425 SCreW 4X25.ueeeeeesseaeansasoncsnsacaneonnnasssansns 1
QT‘ 123 314401-5321B SPring..ceeeeeeceseorerocasosnsaoccscocesncnsaannces 1
ﬁj) 124 310701=12258 BOlf..eveeenecenenonnnsmaiasssasssassnsasansonosnsss 1
125 92037-2020 ClamD...eccveesocaoacssseneeseansssasecscsescasasans 1
126 920812316 SPIriNg...ceeevesecsscoacacenaseasacscsscscacsananncs 1
128 92027-207]L COLIAif s v seeencsocensoasaoosasscssacansnncasnnassess 2
129 311509-3595-00 NUL BMM.cvceoceseoanasancssesoassasonsssonssasnssocs 2
130 112B0650 BOlt 6X50. . .cceeeecceeacsoonncsascssonnscacsonacsses 2
131 461F0600A Spring Washer.....ceeeeerveeeecneacsenccnccnnnnanns 2
136 13107-209] Shafte..eeeeeeaccasocscesaesacaosasascnnccssanssosnes 1
137 92055-2072 O-RING.e.veteeereenocecnoeeeennnasennssccsancecnans 1
138 92015-1193 NUL..veeeeeensecceosacasoasacasssssosssnsanasssssocse 4
147 39003=2062 PiVOt AIM.:eeveccecsscasoasosasnacsassensensonasssscs 1
148 410B0600 WAShEI...eeeeevocosocearesssassanancsscanns ceeeaeane 1
149 554A0600 SNAp Pin..ieieeeeceeeeeseneetnnenoneaeccancsacnncans 1
159 21193-2001 Flywheel Complete........oviueeeeenecneecccneeccnnt 1
160 21121-2008" Ignition Coll....iuienienreneennurenraoncocncnccnnns 1
161 59031-2003 Charging CCil..eieieeenneeieieneecenecnonraccncccnns 1
162 21119-2095 IQNiter....ceeeececaccancecoscossanaacnases PP 1
163 310702-8137A BraCKet...eeeeeeccescecesesssesasosasnssosevsaansass 1
164 26011-2119 Lead Wire...eeeeeeeeeeeeasaeeanasaccsssoscsoccnscnss 1
‘ 165 130B0525 BOLlt SX25.eeeeeeececcscasonnasasasssonescanonasssss 2
166 224B0620 Screw 6X20. ... eieeeeeeenstsoenacsscacanosrconccnnon 4
167 234B0408 SCrewW 4XB8.iu.eeeieeaceceesesssannascsocsssesossossacsons 3
168 92071-2099 GrOMMEL .. .oveeeeeoecessoaasaanssasenonsnsssasossnsss 1
169 92071-2100 GrOMMEL ... v veeosocaceesosasoassarsnsnsasnssasasecs 1
170 92037-2158 Ignition Coll....e.iniiineciinnierenecnecnccnacnens 1
171 311901-8161A Clamp...evcceenssosessasasasassnonscsaoccccesononns 1
173 314G1800 NUL 18MM.veeecueeaaceesnseavasssoncoassoosssacnesss 1
174 92022-2178 WaASheI....eeeeeeoosceaesosssasosanesosossoscssnsscccos 1
178 92070-2072 Spark Plug.....eeeeeveeneoconanncssccceneneacnnnans 1
180 21163-2070 Electric Starter Assy - see section 9-7 for parts
DreaKAOWN . c c s vovereceasacecsanaasccsssanensoncnnvss 1
182 92002-2278 BOLlt.....veeeeeoseosocsnsansasasseasssssanscanncess 2
183 317BOB00 NUL BMM.euevreevoanossenensnoaossosnnuneseoassnnosss 2
184 920008 Lockwasher 5/16.. ...t iernceanseessocssanonnnncse 2

21



20

SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS

GASKET
KIT

V
7y

—190

REFER TO FB460V WORKSHOP MANUAL
FOR COMPLETE SERVICE INFORMATION

22

0986

= Wheel Horse

Figure 9-3 Kawasaki FB460OV Type AS-13 Engine




ITEM

31
32
33
34
35
36
37
38
39

40

41
42
43

44
45
46
47
48
49
50

56
57
81
82
83
84
85
86
87
88
89
99
91

SECTION 9 -

PART
NUMBER

ENGINE, FUEL & EXHAUST SYSTEMS

DESCRIPTION ~

21

Quantity

12004-2076
12005-2066
12032-2058
12039-2052
39108-2054
49078-2058
49078-2059
12044-2109
13001-2084
13029-2019
13029-2020
13027-2001
13008-6001
13008-6002
13008-6003
13008-6004
13002-2066
92033-2066
13251-6005

13251-6007

315801-3245A

49119-2115
510A5100

59056-2018

92026-2156
92026-2164
92025-2145
92025-2146
92025-2147
92025-2148
92025-2149
92025-2150
92025-2151
92025-2152
92025-2153
92043-2111

601A6207
16142-2057
16142-6001
49065-2056

130G0825
13169-2359

13060508
14025-2145

317471-8620A

92055-2063
13080530
600A1000

Figure

9-3

KAWASAKI FB460OV TYPE AS-13 ENGINE

Tagpet

...........................................

R AR

Spring

R A

valve Sprihg......-e--- R R R R R R R
Valve SPLiNGe.essscssssssssmerssrmssmesrm st im0 770
CAM SHAFE..nneesnneenereesmmsmssnmsesssss s i in 0

Piston
Piston
piston
Piston
Piston
Piston
piston
pPiston
Piston

. Standard...eeecsenserras s tTT0S
_ 010 OVer SiZ@..ceaversnnenmmrrsnnssnrs
_ .020 Over Size..e.eecesonennnomtn ittt
_ .030 Over Siz€....ceeccener e
Ring Set - StandArd. .eeceneroennermnrr ottt
Ring Set - _010 Over Size.....ceevecec-crs
Ring Set - .020 Over Size.....ccesceecenst
Ring Set - 030 Over Size....eccerecrerts
T

SRAD RANG. -« vnsnvmmnnssssnssoeressoss 2o l00 000

Connecting ROd Ass'Yy - Standard
TEOM AA) . eernneennennsnnssnssessercens ittt ITT

Connecting Rod Ass'y - .025mm Under Size
(includes item 44).ce.sensrenereenmerrs st t2 """
Connecting ROd BOLEeseosoasonmesanoenessesosososs

Spacer
Spacer
Shim -
Shim -
Shim -
Shim -
Shim -
Shim -
Shim -
Shim -
shim -

...........................................

-------------------------------------------

f—]
~J
>
3
3

....................................

DOWEL Piflecsnseroneeennsasnsesersressrmrsssnrs??”
Ball BEALANG..eseessrnsessnssssrsmssrsmssonntst?
OL1 PUMD ASSY.«reneversrernrssnsossrssosnrs o tm”
pump Cover O L1 T
0il Filter - TNternal...ceeerenasceneresmesssorss

BOLE BX25.sveesnecsnneenessosnemssemeersnns

COVEL wvervneansnssonesnesseseerseerersnns Ceee
0Oil Pressure VAR o s TP

NHXXXHXXXHHHHNHNHP—‘

N N Ll e se b 3 DE 2 D M XK R N

23



an

22 SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS
GASKET
KIT
// ~190
7
Vi
REFER TO FB460V WORKSHOP MANUAL
FOR COMPLETE SERVICE INFORMATION
0986
= Wheel Horse
Figure 9-3 Kawasaki FB460V Type AS-13 Engine
24 ﬁ’"/




SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS 23
PART
ITEM NUMBER ~ DESCRIPTION ~ Quantity
Figure 9-3
KAWASAKI FB460V TYPE AS-13 ENGINE (CCNT'D)

92 92081-2216 SPIiNg...ecevecerecnssosacssseasetaacaosanaannanecs 1
93 13160-2360 Plat@..u.eeeeeeeeeeeonasoaesssnneeccnnanasanaorsscces 1
94 130B0610 BOlt 6X10..eeeueeennerensanceasctasseeancennnssnnes 1
132 13042-6006 Weight Complete (includes item 133)............... 1
133 92141-2007 Plain BeariNG...cececeeeeaeacesssaescanoananannannns 1
134 46102-6001 Rod Assy (includes item 135)........civinniennnnns 2
135 92141-2094 Plane BeariNG....cveseeessccesessaosnansaaccacssnses 2
139 49015-6001 Crankcase Cover Complete....cioiiieiiieniennnnnnn 2
140 11009-2337 GaSKet ... uueeeaeesannoeosanenonosoneanesasaanesecs 1
Q 141 92049-2104 01l S2Al...ccveiinennnroancaonacesnenasnsscoconnnes 1
== 142 130G0845 BOlt 8XA5. . uiecotenennnnonnesssneeenannosansaonans 8
143 130G0825 BOLt 8X25 . eeeeennonnonaaasoencncensssasasecesss 4
144 43110-2067 GOVEINOY BASSYeecteeronaroacssstsssnssanaccssscocnns 1
145 42036-2060 SlE@UVE. . ueueeerensennaasnonccanssssonanassaccssens 1
146  314401-5135A WASHEI «.euuseeetieemnnonnscasoenssnnnsannssssaossns 1
150 52005-2058 GaUQE. e vueceeccensosannssascccsaseesananesanssnssss 1
151 11009-2346 GASKEt . . v eveeeeeaeoenanseennanssnsaseenaanaensansns 1
152 502312059 Filler.ueueoeeeieenornenesaassacsasennssasssasssns 1
153 ETOD2016 O-RING.ueueen e eernnenneansoeaeacaseaneannnanenasscss 1
154 92037-2160-OH Clamp..eeeceeeceeesennanansessossssnnnasnnsasssenssas 1
155 130B0S08 BOLlt 5XB.uiuiueieensenenosnnasanacoccocsasnanannassss 1
156 SE071-2063 JOINt.uueeeeceessnneneaaasaaanecsssaneesasaseoanss 1
157 92066-2092 PlUg.:eeeeenecennnssnansseasssacsesanannsasnsenson 1
158 317370-7883-00 Gasket...eueceeiioreansanasacoaasasansncenasaanasns 1
172 510A5L00 KOy ueeaeeseaeansonsanansanesssnssonsssennsaaensenss 1
190 11028-6001 Overhaul Gasket Set....iiieiieiiiiiiniieenennnnes X

25



2y

SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS

]grl:itx;“;r' /}8

0987

26

Figure 9-4 Kawasaki FBU6OV Type AS-13 Engine
| Muffler & Exhaust

0,




SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS

25

PART
ITEM NUMBER ~  DESCRIPTION Quantity
Figure 9-4

MUFFLER AND EXHAUST
28 KWL0251 Gasket 210-4. . . ..ttt ittt e e e e i 1
KWL001L Gasket 212-5. ittt iie ettt e e e e e e e e &
29 130G0812 Flanged Bolt 8X14. .. it e et 4
30 130G0845 Flanged Bolt BX45. . v iiiiin it et eieinan 2
191 112523 Deflector 212-5. . ittt e e e e 1
192 113436 Heat Shield 212-5. ..ttt e e i 1
193 913406 Screw #8-32 X 3/8 212-5. i e 3
195 113437 Heat Shield 212-5. ... ittt e e e iiaannn 1
196 113009 Muffler-Black 212-5. .ttt et e iian, 1
113883 Muffler 210-4. ...ttt e e e 1
197 920008 Washer 5/16. . .iuiinn it iiie it 3
198 920082 LockWasher 5/16. ... enn ettt e e eeeeenn 3

27




A A N

26 SECTION 9 - ENGINE FUEL & EXHAUST SYSTEMS

REFER TO FB460V WORKSHOP
MANUAL FOR COMPLETE 2
SERVICE INFORMATION /

REFER TO SECTION 18 FOR
CARBURETOR ADJUSTMENTS

0988

Figure 9-5 Kawasaki FBU6OV Type AS-13 Engine
: Air Filter & Carburetor

28



SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS 27
PART
~ITEM NUMBER DESCRIPTION: Quantity
Figure 9-5
AIR FILTER & CARBURETOR

18 11010-2291 Air Filter Assy (includes items 32,33,34 & 35).. 1
19 11009-2443 GaSKet..vveeeaoesonaaassassconsnansaaacscssocsas 1
20 920022230 BOLf.ouueoeeaaecsasssasoassosasesssosasasacnnssas 2
21 02022-2220 WASHhET . .veeeeaeoeonsnsnaaseassasnasnnsseaaasasscesas 2
32 11011-2158 Air Filter CaS€....ceuveeeeeesccnsasasacaacsssccens 1
33 11012-2192 Air Filter Capesececeesscsanccecosonssnnasasscsens 1
34 11013-2020 Air Filter Element — FO@M........cceovuennenccenes 1
35 11013-2021 Air Filter Element Pleated Paper.............c... 1
70 15001-2661 Carburetor Assy - see section 9-6 for parts

) DreakAOWn. .o oeveseseaaesecnonsenncscseaosccansaans 1

‘@ 71 16073-2091 INSULAtOr...eeeecaseencacenoaccccancnnanaccccnnes 1
72 16060-2108 Intake Manifold.....eeeeeeeeecnnmoneanneneeneanns 1
73 16060-2109 Intake Manifold.....eeevecaonaneanaanenacenenenans 1
74 11009-2342 GaSKeL..veeeeseeooanenssomsessoosnnenncsssosonnans 1
75 11009-2343 GasSKel.uveeeeooreoaearocasssnaneasacosassoncasnons 2
76 11009-2344 GasKet...eeeeesiooesesseasencesenaanassccesossens 1
77 92002-2254 BOlf.uu'eeeeeoaeaosasaansosseeonososaasassssasans 1
78 92002-2253 BOlt...veeerecoscaseasassonsnesosesssassasancasss 1
79 130G0825 BOlt 8X25.ueceeeeacenaonsnassssosessanasacsscnnns 2

28



28

SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS

REFER TO FB460V WORKSHOP
MANUAL FOR COMPLETE
SERVICE INFORMATION

REFER TO SECTION 18 FOR
CARBURETOR ADJUSTMENTS

0989

30

=/ Wheel Horse

Figure 9-6 Kawasaki FBU60V Type AS-13 Engine

Carburetor




SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS

29

PART
~TEM . NUMBER DEECRIPTION Quantity
Figure 9-6
CARBURETOR

1 3L16550-6137A  SCrew.....ouiuiuiiiii i 2
2 16025-2101 Throttle Valve.............. ... .o 1
3 3LA5T2-6137A  SCreW....iuiiui i 2
4 16126-2015 Choke ValVe...........oiueuunoin 1
5 92009-2079  SCTeW.....oviiiiiut i 1
6 313650-6108-00 SPring........cecveiiiinininunnann 1
7 312750-6116-00  SPring........coevuriiiiiinnunn 1
8 16014-2055  Adjuster SCrew...............oouueeoninn 1
9 316511-6112-00 Pilot Jet (#65)...........ouvuunonnnn 1
10 92081-2078  SPLING..uiiuui et i 1
11 90227-2026  RING..uviiiinn it 1
() 12 314598-6138A RING...uiu'iuie i antati e 1
13 313650-6128-00 GasKet.......euvuuuininenenenaanaa 1
14 16030-2067 Needle valve A Sy et e e e e, 1
15 314499-6127A Float Pin........eveiuiiueninin 1
16 31459561348 Clip..iiuiiii i 1
17 16020-2005 Float Chamber Assy (includes items 18 & 19). ... .. 1
18 315470-6133A Drain SCreW.....uueeiueie e oo 1
19 313122-6116-00 SPring.....ceeueuuuiiinnennnnea 1
20 16041-2010 Choke Shaft..eeueee i 1
21 16041-2009 Throttle Shaft......uueusoe e 1
22 92027-2025 RING. .ttt ettt e 1
23 316616-6206A Seal. ...ttt 1
24 315801-6126A Float...'ueeenuuneinne et e e 1
25 49121-2077 Main Nozzle (#6A).......ueeeuees . 1
26 92063-2010 "Main Jet (#112.5) . .uueeennnns e 1
27 318190-6159-00 WaSher........uuuuiinnneeunsnm e 1
28 314486-6143A BOLt...uuueeeniiiiee e e e 1
29 49123-2016 Main Jet HOlder.........oeeeuusmmeasa . 1
30 92081-2077  SPring.......ueuiiiiin 1
31 99997-6001 Carburetor Gasket Set..........ewwemmmmmnnnnn .. X

@
S

31



e
'!4

30 SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS

REFER TO FB460V WORKSHOP MANUAL
FOR COMPLETE SERVICE INFORMATION

0990

= Wheel Horse

Figure 9-7 Kawasaki FBU460V Type AS-13 Engine
Electric Starter

32




SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS

31

PART
ITEM >~ NUMBER DESCRIPTION Quantity
Figure 9-7
ELECTRIC STARTER
1 16146-2076 COVEL ASSY.eceerronoanoosonnnsasnsssannosscscroes 1
2 92022-2218 WaSheT ASSY..ceusevscesecensasaaascsancssscessoocs 1
3 32085-2066 StOPPEL.wcctevensanoseaeronnsasosnesnesscssenascs 2
4 92033-2081 Snap RiNg..eeeeeeranocececananccserenecencerconnes 1
5 13081-2085 ClUtCh ASSY..eivuionvonccoconssaaoscacesacsnscores 1
6 13168-213] LOUET e eeenneenccossseassaassnsssncosesosncscsscs 1
7 210802054 AYMAtULC. cesceoceeanososanonseanasassosesnancsssnns 1
8 13091-2068 Brush Holder......eeeeeeeoeccasonocnceensoroscnces 1
9 21039-2059 BrUSH....eeceecccseoeesasosassasenansosescaassses 4
10 21040-2052 Brush SPring....ececeesesceccsssanascscccsoacccces 4
11 16073-2098 INSUlAtOry..eeeeeeeenaaasconsnuscnonscsncnnoncones 1
12 16146-2077 COVEI ASSY.eeeerersoooaasnsnsocsonsnanssccsosancses 1
13 92002-2277 BOlfuuui.veweecoaeeasnnnsnnanssaassnaananscsesoncs 2
14 27010-2122 SwitCh ASSY.ceiiiinnienenancetoensanaescnstnncnes 1
15 92015-2146 NUL.euereeueaeeeeeseoeoaanasansascaannnsscsssesnns 2
16 G2015-2147 NUbL .o eeeeuacoeeaeosonssssasssasassenonsscnsssesns 1
33



,
|
|
|
N
|
|
'
|
|
x
;

34

FC290V-X FC290V-ASO4

19 19— ! 149 .
52]0 20 155 154
: - N ! 142 ——
16—y, A 138 -0 & g 181 -2

- §§ /‘" | 23— p-22 I.\\»‘x//f-‘
SR a2 ol

23 5 €0 &—113
87 g0y Y

Il R T R
< NN '

130
132



FC290V-X FC290V-AS04

Ref.No. Part No. Part Name A Quantity Remarks
1 \11008—6002 CYLINDER HEAD COMP N
2 49002-2075 «GUIDE, valve (IN) 1
3 49002-2076 «GUIDE, valve (EX}) 1
y 92036-023 «RING, snap 2
S 11004-2086 GASKET, head 1
6 130T 0845 BOLT (8xu5) 5
7 11022-2054 CASE, rocker 1
8 11009-2421 GASKET, rocker case 1
9 130B0614 BOLT (6x14) 3

10 11010-2248 AIR FILTER ASSY 1 Fig. A-1
11 11009-2422 GASKET, air filter 1
12 171G0690 STUD 1
13 92015-2138 NUT 1
14 92022-2204 WASHER 1
15 43906%-2161-9Y MUFFLER ASSY 1
16 49106-2387-9Y «COVER, muffler 1
17 11012-2232-9Y «CAP 1
18 18077-2087 «ARRESTER, spark 2
19 92009-2166 «SCREW 8
20 41080500 +WASHER 4
21 32069-2063-9Y BRACKET, muffler 1
22 184B081Y BOLT (8x14) 1
23 184B0818 BOLT (8x18) 1
24 315501~ 1442A GASKET 1
25 171G0816 STUD 2
26 317R 0800 NUT (8mm) 2
27 461F0800 WASHER, spring 2
28 12004-2084 VALVE, intake 1
29 12005-2068 VALVE, exhaust 1
30 49078-2060 SPRING, valve 2
31 11012-2189 CAP, valve 1
32 12009-2058 RETAINER, spring 1
33 12009-2060 RETAINER, spring 1
34 12011-2052 COLLET 2
35 16007-2052 SEAT, spring 2
36 92049-2100 SEAL, oil 2
37 12016-2055 ARM, rocker 1
38 12016-2054 ARM, rocker 1
39 12020-2057 SHAFT, rocker 1
40 82009-2182 SCREW 2
W1 92015-2139 NUT 2
42 13116-2054 ROD, push 2

35



FC290V-X FC290V-AS04

T

Ref.No. Part No. Part Name y IQua?uty Remal'ks
|
~ 43 | 12032-2060 TAPPET - 2 |
sy | u9118-2054 CAM SHAFT COMP 1
45 92081-2297 +SPRING 1 F
46 92025-2162 SHIM AR 1 t=1. 60
92025-2163 SHIA AR o t=1.65
92025-2164 SHIM AR . t=1.70
92025-2165 SHIM AR ? t=1.75
92025-2166 SHIM AR ! t=1.80
92025-2167 SHIM AR ’ t=1.85
92025-2208 SHIM AR 1 t=1. 90
92025-2209 SHIM AR | | t=1.95
47 13001-2089 PISTON . S.T.D
13029-2080 PISTON AR | 0 /S 0.25mr
13029-2081 PISTON AR 1 | 0/S . Lome
13027-2055 PISTON AR | 0/S 0.75mr
48 | 130086007 PISTON RING SET Cor . st
13025-2073 PISTON RING SET " AR L 0/S 0.25m:
‘ 13025-2074 PISTON RING SET . AR 1 |orss o.s0m
! 13024- 2051 PISTON RING SET AR i . loss 0.75m
i 49 13002-2069 PIN, piston b i l E
50 92036-008 RING, snap b2 | |
51 13037-2269 SHAFT, crank | | 1 3
52 59051-2097 GEAR, spur R 1 ;
53 | 59056-2088 GEAR, helical : ol
54 92038- 2071 KEY R R
55 92002 2263 BOLT AT .
56 | 92022-2194 WASHER T
57 | 13251-6009 CONNECTING ROD ASSY IR s.T.n
132516016 CONNECTING ROD ASSY iAR L U/S «.50m
58 315601 3245A . BOLT, connecting rod N ‘ |
59 920262052 SPACER B 1
60 92025-2168 SHIM AR | t=1.13
92025 2169 SHIM AR ‘g t=1.18
92025 2170 SHIM AR | t=1.23
92025- 2171 SHIA AR | t=1.28
92025-2172 SHIM AR \ | t=1.33
92025-2173 SHIM AR l ' t=1. 38
92025-2174 SHIM AR 1 t=1.43
92025-2175 SHIM AR t=1.u48
92025-2207 SHIM AR t=1.53
61 49120-2138 CRANK CASE COMP 1
62 920432111 PIN 2

R



FC290V-X FC290V-AS04

Ref.No. Part No. Part Name y Quantity I Remarks
63 92043-1037 PIN 2 R
64 92004-2083 STUD 4
65 16126-2107 VALVE 1
66 131692414 PLATE 1
67 315801-6732A SCREW 1
68 41080500 WASHER 1
69 601A 6306 BEARING, ball (6306) 1
70 316470-4231-00| SEAL, oil 1
7n 92049-2097 SEAL, oil 1
72 15001-2634 CARBURETOR ASSY 1 Fig. C-1
73 16073-2095 INSULATOR i
74 11009-2423 GASKET 1
75 11009-2424 GASKET 1
76 16060-2113 PIPE, intake \ 1 ‘
77 11009-2425 GASKET | |
78 92004-2093 STUD ’1 2 \ |
79 92015-1193 NUT 2 ]
80 92059-2170 TUBE, breather \ 1 ' § 1
81 92037-1104 | CLAMP P \ | |
82 49088-2295-YK | RECOIL STARTER ASSY | | \ \ " Fig- R-1
83 | 49080-2133 | PULLEY R L
84 | 130B0610 | BOLT (6x10) - !! \ : u
g5 | 130G06YS ! BOLT (6x45) |3 ] i § \
86 21187-2051 | ARM ASSY 1 1 ' '; *“ ‘
87 92002-2269 | BOLT . \ i
88 31180600 | NUT (6mm) i 1 \ \
89 41180600 ]1 WASHER L :
90 | 16171-2051 | LINK, governor . \ |
91 \ 92081-2299 | SPRING, link o ’ |
92 | 161692077 ‘\ LINK, choke Lo
93 5 49113-2065 | CONTROL PANEL ASSY \ 1 ;
94 | 214B0u425 1 JSCREW (4x25) 1 \
95 310701-1225A | «BOLT L l
96 92037-2020 || LCLAMP o \ i
97 314401-53218 | +SPRING Lo | ]
98 92081-2316 +SPRING 1 i
99 112B0630 BOLT (6x30) 1 ’ \
100 112B0655 BOLT (6x55) 1 l~
101 461F0600A | WASHER, spring \ 2 i
102 311509 3595- 00 \ WASHER 2 l
103 92027-2088 COLLAR l\ 1 .
104 | 92027-2089 COLLAR 1 \

37



FC290V-X FC290V-ASO4

Ref.No.i Part No. Part Name x Quantity Remarks
—
105 | 92081-2300 SPRING 1
106 ! 13042-6003 | WEIGHT comp 1
107 | 13107-2088 " SHAFT 1
108 92055-2072 ©  O-RING 1
109 | 92015-1193 CnuT 4
110 46102-6003 ROD ASSY 2
111 | 92141-2090 .BEARING, plain 2
112 49015- 6008 CRANK CASE COVER COMP 1
113 92141-2091 .BEARING, plane 1
11y 11009-2426 GASKET Lo
115 130T0845 BOLT (8x45) 8
116 13060825 BOLT (8x25) o
117 49073-2053 SLINGER, oil -
18 13107-2089 SHAFT L
119 3145V 1-7283A WASHER o
120 18780512 BOLT (5x12) 1
121 3145V 1-7281A WASHER 1
) 122 92049-2101 SEAL, oil 1
in 123 49110-2069 GOVERNOR ASSY i
Hidy 124 42036- 2060 SLEEVE, governor 1
’iﬁw' 125 39003 2063 ARM, pivot 1
| ﬁi 126 41080600 WASHER 1
!? 127 S54A 0600 PIN, snap 1
ll 128 920222135 WASHER 1
{; 129 92022 2222 ° WASHER 1
130 52005 2064 GAUGE, oil 1
| 131 59231- 2061 FILLER 1
132 11009 2346 GASKET 1
133 ' §70D2016 O-RING R
134 92066-2097 PLUG, drain 1
135 211942160 FLYWHEEL COMP 1
136 211212058 COlIL, "ignition 1
137 13080520 BOLT (5x20) 2
138 21119 2101 IGNITER 1
139 260112104 WIRE, lead 1
140 | 224B0U08 SCREW (ux8) 1
141 92037-2177 . CLAMP 1
142 315801-6732A . SCREW 1
143 92071-2112 | GROMMET 1
144 92071-2099 * GROMMET 1
145 510A5100 |  KEY 1
146 314G 1600A NUT (16mm) 1

38




FC290V-X FC290V-AS04

Ref.No. Part No. Part Name A Quantity Remarks
147 92022-2205 WASHER_ 1
148 | 92070-2075 PLUG, spark 1
149 21130-2060 CAP, plug 1
150 59066~2359-9H HOUSING, fan 1
151 59066-2278-9H HOUSING, fan 1
152 49089-2188- 9H SHROUD 1
153 49089-2189- 9H SHROUD 1
154 49089-2246- 9H SHROUD 1
155 130G 0612 BOLT (6x12) 13
156 11044-2073 BRACKET 1
157 145037-2090- 9H SCREEN 1
158 92025-2176 SHIM AR t=1.
159 14024-2056 COVER 1
160 56038-2391 LABEL, brand 1 * *
161 56031-2191 LABEL, manual 1 'I**
162 56031-2269 LABEL, manual 1 ‘l**

39



Fig. A-1 AIR FILTER
FC290V-X FC290V-AS04

~~
Quantity

Ref.No. Part No. Part Name A Remarks

11010-2248 AIR FILTER ASSY ]
A-1- 1 11011-2152 - CASE, air filter 1
A-1- 2] 11012-2183 «CAP, air filter 1
A-1- 31 11013-2092 o«ELEMENT 1
A-1- 4 T110713-2093 +ELEMENT 1

40




Fig. C-1 CARBURETOR
FC290V-X FC290V-AS04

21

™
N

42




Fig. C-1 CARBURETOR
FC290V-X FC290V-AS04

21

42




Fig. C-1 CARBURETOR
FC290V-X FC290V-ASO4

Ref.No. Part No. Part Name A Quantity Remarks
15001-2634 CARBURETOR ASSY o
C-1- 1| 16041-2129 «SHAFT, choke 1
C-1- 2| 92027-2087 « COLLAR 1
C-1- 3| 92081-2303 +SPRING -
C-1- 4] 16126-2112 « VALVE, choke 1
C-1- 5] 314572-6137A +«SCREW b2
C-1- 6| 314598-6138A «RING 1
C-1- 70 317290-6112-00| LJET, pilot (#50) 1 !
C-1- 8| 214B0412A JSCREW (ux12) o “
C-1- 9/ 16014-2057 «SCREW, adjuster | 1 i
C-1-10] 313122-6716-00, L SPRING 2 ‘
C-1-11] 16041-2130 | o SHAFT, throttle . :
C-1-12] 316626-6206A ‘ WSEAL o |
C-1-13] 16025-2090 © «VALVE, throttle (5110) o | %
C-1-14 316550-6137A .SCREW L2 i g ! %
C-1-15| 16035-2060 JJET, air (#1.7) 1 :
C-1-16 315825-6113A LJET, pilot air (£1.1) 1 ’
C-1-17] 16030-2067 .VALVE, needle 1 :
C-1-18] 314595-6134A LCLIP 1 ;
C-119 49121-2086 LNOZZLE, main (#12C) 1
C-1-20° 49123-2053 .PIPE, bleed 1
C-1-21 920632114 JJET, main (297.5) 1
cw-zzE 315801-6126A JFLOAT 1
C-1-23] 314499 6127A JPIN, float 1
C-1-24) 313650-6128 00  ,GASKET 1 ; ‘ \
C-1 25| 16020-2051 JFLOAT CHAMBER ASSY 1 | o 1
C 1-26| 315470 6133A «e SCREW, drain 1 i i |
C 1-27) 313122 6116 00  #eSPRING 1 ! :
| i
C 1 28] 314486 6143A «BOLT 1 ‘ !
C 129 318190 6159 00  ,WASHER . |
C 1 30| 92027 2025 © _COLLAR S !
C 1 310 92144 2002 +SPRING Co
i

43



32 SECTION 11 - ELECTRICAL SYSTEM

1181

Ay ;
i
i —

Figure 11-1 Electrical System

44

it
M



SECTION 11 - ELECTRICAL SYSTEM 33

PART ~ h
ITEM NUMBER DESCRIPTION Quantity
Figure 11-1
ELECTRICAL SYSTEM

1 104962 Battery - 24 amp hour............. ... ... ... . .. ... 1
2 113880 Wiring Harness 210-4........... ... .. .. .. ... . . . 1
113718 Wiring Harness 212-5............... ... .. ... .. .. .. 1
3 110298 Battery Tray......ooiiiiiii 1
4 109547 HOOK. .. 2
5 113010 Battery Angle........ ... ..o 1
6 111078 Wire (10")........ . oL X
7 111076 Wire (14"). ... . L X
8 111682 Wire (17.5"). .. ... i X
9 908003 Bolt 1/4-20 x 3/4....oooeiiiiiiinoo 2
10 920007 Washer 1/4 SAE....... ... oo oo 6
® 915111 Nut 1/4-20. .o 7
12 520081 . Lockwasher 1/4 210-4 Only.............ooooooo. ... 2
13 110167 - Solenoid (Includes two of item 11) 210-4......... 1
18 114240 = Seat Switch........... il 1
20 111364 Wiring Harness - Transmission Neutral Switch..... 1
21 111365 4 Transmission Neutral Switch....... ... . .. ... ... 1
22 111215 Ignition Switch (Includes Items 31 & 32) e, 1
23 111220 Ignition Key (set of 2)......ovenunnonnon . 1
24 102138 Light Switch (includes items 33 & 34) i, 1
25 520262 Special Washer.................ooouueionooo i 1
26 920259 Special Washer.................... .. . .. 1
27 100571 Cable Tie...... ..o : 1
28 109553 Battery Terminal Cover....................o...... 2
29 113140 - Headlight Harnmess....................oveooo .. 1
31 101884 Switch Nut.......... i 1
32 920160 Internal Tooth Lockwasher........................ 1
33 105805 Special NUt......oiiiiiiii i 2
34 102950 Tab Washer........ .. ... . oo 2
. 37 960155 Whizlock Hex Hd Cap Screw 1/4-20x1 210-4......... 4
J. 38 920122 External Tooth Lockwasher 1/4.................... 4
39 915234 Hex Jam Nut 1/4-20 210-4......... ... 0000 ... 2
40 920081 Lockwasher 1/4..... ... ... i o i 2
41 105302 >-Terminal Connector (part of item 2)............ 1
42 113127 Ring Terminal (part of item 2) 210-4............. 1
43 109355 15 amp ATO FUS€...uvienennian e 1
109102 25 AMD ATO FUS€.. . vvensnnnanee e 1
45 113088 Connector .250 x .032......uiuinuunnunnnnn 2
46 111498 Connector Body (part of item 2).................. 1
47 109357 2-Terminal Connector (part of item 2)............ 2
48 113131 Long Male Terminal .250 x .052................... 1
49 113133 Fuse Holder.......... ... ... .. ... 2

45



14 SECTION 11 - ELECTRICAL SYSTEM

24 22 23
- 26 %4 4] 3 31% c
- o® W 8 G2
y ®\ N5 E/ 59

o 8
\45 #o4 ((?

sy

1181

T Ty

Figure 11-1 Electrical System

46



PART

SECTION 11 - ELECTRICAL SYSTEM 35

~ ~—
ITEM NUMBER DESCRIPTION Quantity
Figure 11-1
ELECTRICAL SYSTEM (CONT'D)
50 104926 Connector Body . cu oo i it et itenneeieaceeannaseanss 2
51 113128 Ring Terminal. ... ueuiniiiiiiieniieienennnnnnnnn 1
52 113206 Female Terminal .250 (part of item 29)........... 2
53 113308 Female Dbl. Crimp terminal (part of item 29)..... 2
54 105312 Long Male Spade Terminal part of item 2 & 29).... 4
55 113127 Ring Terminal 5/16 (part of item 29)............. 1
56 110459 Connector Body (part of item 20).........ccuuv..n 1
57 105306 Female Terminals (part of item 20)............... 2
58 8830 o3 15 < YA 1
59 3023 01 75 T e 6
. 63 113178 Electric Clutch Switch (includes items 33,34 & 64) 1
v 64 113179 Face Nut.....coeveeeueen. eeteeasoerosscsssnasanan 2
S 65 113050 PTO SwitcCh Cover. ... iiitiiieinioreneseanancannnns 1
66 920242 S PAC B e i ittt ettt sesacesoasetseassacasnannsnansans 1
67 112192 Connector Body (part of item 2).....cveinerennnnn. 1
68 112360 Terminal (part of item 2)....ciiieeicrieneencannnn 1
70 KW10083 Voltage Regulator...ciiveeeenennernnennennacennns 1
71 960155 Whizlock Bolt 1/4-20 X 1/2..ciecirencencacananans 2
74 105490 Clamp. csivinseeceenaceeaassnscacsaasassenennnness 1
75 109445 Fuse Holder Mounting Clip 210-4......cciveenenens 1
112364 Fuse Holder Mounting Clip 212-5.....ciceiirnnaens. 1
76 112362 3 Contact Lock Type Connector (part of 2)........ 1
77 113170 Fuse HoOlder TerIMy.ce.cerecrerevennseecsaseonnanss 1l
113171 Fuse HoldefTerminal ......ccoiiimiiiiiiinennnnnn 3
78 105303 5 Terminal CoONNECtOr .. vt ereesenessoasnsscaasns 1
79 518075 "Socket CONMNECtOr. . e rnennoceeenesenesacacaneens 1
81 113090 Tab Receptacle .250 X .030.. .10t ieierienrnnnnncns 1
82 113124 Tab Receptacle .187 x .020.. ...ttt irrennacnnanns 3
83 113206 Tab Receptacle .250 x .032. ...t innnennnnnns 4
84 113172 Tab Receptacle.250 x .035. ... ittt ennnneanns 1
87 113132 Long Male Terminal .248 x .032........000ciina... 3

47



36 SECTION 13 - WHEELS AND TIRES

13

: 5 / ALL TIRES 12 PSI

END PLAY 0 - .015

}, LUBRICANT - #2 MULTI-PURPOSE LITHIUM GREASE
i SERVICE AT 25 HR. INTERVALS

1 ANTI-RUST COMPOUND TEXACO CODE 1976 *L° LIGHT OR EQUIVALENT, ON AXLES

il » Wheel Horse

Figure 13-1 Wheels and Tires

|
|
i
|
i o 1328
|

48




PART o

SECTION 13 - WHEELS AND TIRES 37

ITEM NUMBER DESCRIPTION Quantity
Figure 13-1
WHEELS AND TIRES
1 5210 Shim Washer .015. ... it iiiernaaaanss X
2 1278 Shim Washer .050. ...t ieeircentnnannnns X
3 109262 Special Washer Hubcap 1 5/16 OD.......cvueeeennnn 4
4 114015 Front Wheel and Tire 15 x 6.00-6 (includes items
6, 8, 9& 10) 212-5.. ittt i 2
113389 Front Wheel and Tire 15 x 6.00-6 (includes items
B, 8, 9& 10) 210-4. . it iieiiniiiiiniaaaanaaoan 2
5 8119 Front Tire 15 x 6.00-6. .. ittt nenenecnneannn 2
6 114014 Front Wheel Assy (includes Wheel w/items 8,9 &
0D T 2 P 2
: 113390 Front Wheel Assy (includes Wheel w/items 8,9 &
» 10) 21078 utee e e e e 2
) 8 109500 Grease Fitting...ieeeeeeerenrenecananeneeeaennnnnn 2
9 113342 JSTSYEVabiT oo NN 2
10 5108 Valve StemM. it ueeeeeeeceescacasaaessaanasssansanns 4
11 100079 Front Tube - Service Only...ASX.4cokd........... X
12 932026 Cotter Pin 5/32 X 1=1/4. . uuuieeeiiiinsnannnnnnns 2
13 109261 Hubcap - Black — Front.......cciieinininneennn. 2
109154 Hubcap - Black — ReAr......ceeiecerennnnancanenns 2
14 112294 Rear Wheel and Tire 18 x 8.50-8 210-4........... 2
112187 Rear Wheel and Tire 18 x 9.50-8 212-5........... 2
15 8191 Rear Tire 210-4. ...ttt i iiseanesnaacsnocnns 2
105451 Rear Tire 212-5. it iiiieeaeeeeeassnceeanaaannns 2
16 111958 Rear Wheel 210-4. ... iiieeeeenennenncasaaanannss 2
112188 Rear Wheel 212-5. .. ... ininiiiininnennnnnnnnns 2
17 105450 Rear Tube - Service Only......covieienenieanenn. X
18 1120 Square Key 3/16 x 1 3/4. .0 iiieiiiiiniinnnnnnns 2
19 104636 10 2 T o Vo 2
49



38 SECTION 15 - SEAT AND DECALS

it Z e e e T R e S i e o o B i - . e o A e Rkt
T TNV o D st~ L%, T T T T

50



SECTION 15 - SEAT AND DECALS 39
PART ~ ~
ITEM NUMBER DESCRIPTION Quantity
Figure 15-1
SEAT AND SUSPENSION

1 109342 Seat. S10509G oo 1
2 908017 Bolt 5/16-18 X 3/4. . it e i i 4
3 113852 Seat Pivot Plate...ie i iiirn i einennanancnaas 1
4 112744 RH Pivot Bracket. .. ...ttt iiieenananns 1
112745 LH Pivot Bracket..i e oo iie ittt ineennonenaannes 1
6 908018 BOlt 5/16-18 X 7/8.cccuiiteiteeeenenennnnnnnnannans 4
7 105503 | 5167=1o i oV (S e 2
8 915662 E.S. Hex Nut 5/16-18. .. iiinnnnnnnannnacan 6
9 114267 1S3 03 a0t o o S 2
10 106449 =T o YO 2
11 932008 Cotter Pin 3/32 X 3/4 . et i ittt iinenenannnnn 2
‘ 12 114268 TS R e T 5 o =% < 2
13 108889 J218E11] o= ol 2
16 112961 Plate 211-4. ..ttt iee ettt 2
17 908019 BOlt 5/16-18 X 1. eeineerennseseooananenaansans 4
18 920008 Washer 5/16 SAE. .. i er ittt eie et ceaaseaanaaaanas 6
22 112837 Seat Spring 208-5, 211-5 & 212-6....iiiiiinnnnnn. 2
24 920082 Lockwasher 5/16 (8 used on 208-5, 211-5 & 212-6.. 4
25 915112 Hex Nut 5/16-18 208-5, 211-5 & 212-6............. 4
26 908020 Bolt 5/16-18 x 1-1/4 208-5, 211-5 & 212-6........ 2
114496 Nylon Spring - Not illustrated................... 2
900214 Bolt 5/16-18 x 3/4 - Not illustrated............. 4
920155 = Lock Washer 5/16 - Not illustrated............... 4

Lock Washer 5/16 - Not illustrated

51



40 SECTION 15 - SEAT AND DECALS

Wheel Horse | g

——— OWNERS
PACKAGE /// /
OWNER’S / L
MANUAL L 27z”/

/ YA
| e

N |

» FOLLOW PERATONTS MANRAL MSTRUCTIONS. « CLUAR GNIERSIDN OF MOWER FATINEWRY
< SPERATE TRCWE A7 FRL TRESTRE « CEEP QNS SLADES SAARP ANB BALANCED
TNECK ASS ABJNST UWIH LIVEL PELAOICALLY  « SEEP PO MR SLLTS ABNISTED

« CHECH SAHTY
« CRECR 2GS M LEVEL
» CHECH BATTERY WATER LWL

+ CRICH TIAE PRESSUNE WIRATE 1012 #39
 CRECA FASTENFAS B0 PLACE NG FPGNT
« USMCATL CRASHIS ANS HIOW! WIEELS

| DO | ERATE W1 l(
TTERY DETONRECTLO
|  BAMACE To CLrETIE
E L WS
:

2\
7

H 1569

Figure 15-2 Decals, Miscellaneous

52




SECTION 15 - SEAT AND DECALS 41

PART

ITEM NUMBER DESCRIPTION Quantity
~ S~
Figure 15-2
DECALS, MISCELLANEOUS

1 114118 Decal ~ Hood RH 210-4...uen e e s, X
113310 Decal - Hood RH 212-5. ... iuuutennnese i, X
2 114119 Decal - Hood LH 210-4. .. ..., X
113311 Decal - Hood LH 212-5...uiunineenenes e, X
3 111784 Decal - Rear HOOQ. ... vuiuiunenn e, 1
4 111327 Decal - Parking BraKe........oeeouuieuns oo, 1
5 112845 Decal - PTO ClutCh...iceninnun e, 1
10 110629 Decal - Rear Fender.....c.euueeieunsensnnnnnnnnn.. 1
11 111699 Decal - Front HOOd. . euuueeeneneenens e, 1
12 Owner's Manuel-Tractor.......eeieesenn e snennnn... X
13 807163 New Tractor Loose Parts Package 210-4.............. X
A 807162 New Tractor Loose Parts Package 212-5.............. X
W14 1163 Decal - CIUtCh & BraKe.......ueessuunnneennnn... .. 1
’ 19 111926 Decal - Electrical System.......oeeeeuesnnnnonnn. .. 1
20 111193 Decal - MaintenanCe.........oueueeoeuennnnnnnnn... 1
21 111706 Decal - Throttle. ..uuu e in oo i, 1
22 112924 Decal - Back Plate....iueiieiieneees o, 1
23 112384 Decal - Hood Stripe RH...ieiieiieennenonnnn.. 1
112385 Decal - Hood Stripe LH....iuiueeenmennn .. 1
24 112670 Decal ~ Danger....c.iuuin et 1
25 112926 Decal - Shift 4 Speed. .. iinen e, 1
26 112927 Decal - Shift S Speed. .. eeneennonn .. 1
29 112403 Decal — VIN OVerlay...eeoeeuweeneuneronennennnnnnnn.. 1
30 113370 Decal - PTO AdJustment........oveueeeenennnnennnnn.. 1
111342 Decal - Europa Not illustrated.................... 2
114297 Decal - Seat Lifter Not illustrated............... 1

53






FILE IN:

LAUSON-POWER PRODUCTS DVisions
PARTS DEPOT Revised Aupoor 1950

PEERLESS “800” SERIES TRANSAXLE MODELS

801, 801-A, 801-B, 801-C, 802, 802-A, 803, 803-A, 803-B, 804, 804-A, 806, 806-A, 806-B, 807,
807-A, 807-B, 808, 808-A, 809, 809-A, 809-B, 810, 810-A, 811, 812, 813, 813-A

WH  Bus . Brs  vurmellmgrbab -~ . 12
Les | wood ?dze//e ”ZA 7/ al Fo3

Litho in U.S.A. .




FILE IN:

DIVISION 8

SECTION B

Issued December 1976
Revised August 1980

-

PARTS DEPOT

PEERLESS 800" SERIES TRANSAXLES

ILLUSTRATION SHOWS TYPICAL PARTS ONLY. ORDER BY PART NUMBER. PARTS NOT LISTED ARE SUPPLIED BY OEM.

73 .
I =

NOTE: These models can be built]
v:‘teh brake on either left or right
side. .

72

Litho in U.S.A.




LAUSON-POWER PRODUCTS
PARTS DEPOT

PEERLESS 800" SERIES TRANSAXLES

FILE IN:

DIVISION 8

. CTIONB

lssued December 1976
Revised August 1980

68 69
=3 g
'68A 69A
=3 —
| 688 698
[ — —
68C 69C

Litho in U.S.A.

73

<
¥

i




FILE IN:
DIVISION 8
SECTION B
Issued December 1976
Revised August 1980

PEERLESS 800"’ SERIES TRANSAXLES

D
LAUSON-POWER PRODUCTS £
PARTS DEPOT

N
K

Ref. Ref.
No. Part No. Part Name No. Part No. Part Name
1 770067 Case, Transaxle 28 786062 Chain, Roller (No. 41 chain, 22 links)
Models 801, 802, 803, 804, 807 Models 801, 802, 803, 804, 807
1 TT0069A Case, Transaxle 28 786081 Chain, Roller (Ng. 41 chain, 24 links)
Models 801-A, 801-B, 802-A, 803-A, All Models except 801, 802, 803, 804,
803-B, 804-A, 806, 806-A, 806-B, 807-A ! 807
thru 809-A, 810, 810-A, 813, 813-A 29 780072 Washer, Thrust
1 770070 Case, Transaxle 30 780086 Bearing, Needle
Models 801-C, 809-B, 811, 812 31 792077 Ball, Steel
2 778136 Gear, Spur (15 teeth) 32 780109 Washer, Thrust
2A | 778136 Gear, Spur (15 teeth) 33 792078 Screw, Set, 3/8-16 x 3/8
All Models except 801-C, 813-A 34 792079 Spring
2A | 778145 Gear, Spur (12 teeth) 35 792073 Screw, Hex hd. thr'd forming, 1/4-20 x
Models 801-C, 813-A 1-1/4
3 T78126A Gear, Spur (20 teeth) 36 780108 Washer, Thrust
4 T78127A Gear, Spur (25 teeth) 37 780111 Bearing, Needle
5 778129A Gear, Spur (30 teeth) All Models except 811, 812
6 718121A Gear, Spur (20 teeth) 37 780093 Bearing, Ball
i 778123A Gear, Spur (25 teeth) Models 811, 812
8 778124A Gear, Spur (30 teeth) 38 780113 Washer, Flat
9 778122A Gear, Spur (22 teeth) 39 530106 Bearing, Needle
10 778128A Gear, Spur (28 teeth) All Models except 801-C, 809-B, 811,
11 778125 Gear, Spur (35 teeth) 812
All Models except 801-C, 813-A 39 780119 Bearing, Ball
11 778146 Gear; Spur (37 teeth) Models 801-C, 809-B, 811, 812
Models 801-C, 813-A 40 788042 Seal, Oil
12 778137 Gear, Bevel {42 teeth) All Models except 801-C, 809-B, 811,
13 784266 Collar, Shift 812
14 786060 Sprocket (14 teeth) 41 788051 Ring, Square cut (.759 0.D.)
Models 801, 802, 803, 804, 807 42 792001 Ring, Square cut (.823 0.D.)
14 786083 Sprocket (18 teeth) 43 780112 Bearing, Needle
. Models 801-A, 801-B, 801-C, 802-A, 44 780114 Washer, Flat
803-A, 803-B, 804-A, 806, 806-A, 806-B, 45 788052 Ring, Square cut (.936 0.D.)
807-A thru 813-A All Models except 811, 812
15 786061 Sprocket (10 teeth) 46 788053 Ring, Square cut (.885 0.D.)
Models 801, 802, 803, 804, 807 47 7712074 Cover, Transaxle
15 786082 Sprocket (9 teeth) Models 801, 804
Models 801-A, 801-B, 801-C, 802-A, 47 772076 Cover, Transaxle
803-A, 803-B, 804-A, 806, 806-A, 806-B, . Models 802, 803, 807
807-A thru 813-A 47 T72078A Cover, Transaxle
16 776181 Shaft, Counter Models 801-A, 801-B, 804-A, 809, 809-A
All Models except 811, 812 47 772077A Cover, Transaxle
16 776198 S+t Counter Models 802-A, 803-A, 803-B, 806, 806-A,
M. ols 811, 812 806-B, 807-A, 807-B, 808, 808-A, 810,
17 778113A BE. ol Pinion, Input .810-A, 813, 813-A
18 786074 Spacer 47 772079 Cover, Transaxle
19 778138 Pinion, Output Models 801-C, 809-B, 811
20 778139 Gear, Output 47 772080 Cover, Transaxle
21 790003 Disk, Brake Model 812
22 T9208%A Key 48 784290 Rod & Fork Assy., Shift
23 786075 Spacer 49 776182A Shaft, Input
All Models except 811, 812 Models 801 thru 801-C, 804, 804-A, 811
23 786084 Spacer 49 7761356 Shaft, Input )
Models 811, 812 Models 802 thru 803-B, 806, 806-A,
24 780001 Washer 806-B, 808 thru 810-A, 812
25 788040 Ring, Retaining 49 776191 Shaft, Input
26 780106 Bushing, Flanged (5/8”" 1.D.) Mi.lels 807, 807-A, 807-B
27 780059 Bushing, Flanged (3/4’’ 1.D.) 49 776140 Shaft, Input
Models 801, 801-A, 802 thru 803-A, 804, Models 813, 813-A
: 804-A, 807, 807-A, 808, 809, 810 50 776183 Shaft, Brake
27 780118 Bushing, Flanged (3/4"' 1.D.) Models 801 thru 801-C, 804, 804-A, 811
Models 801-B, 801-C, 803-B, 806-B, 50 776184 Shaft, Brake
807-B, 808-A, 809-A, 809-B, 810-A thru Models 802 thru 803-B, 806 thru 810-A,
813-A 812, 813, 813-A ‘
74 Litho in U.S.A.




PARTS DEPOT

PEERLESS 800" SERIES TRANSAXLES

LAUSON-POWER PRODUCTS

FILE IN:

DIVISION 8

SECTION B

Issued December 1976
Revised August 1980

£ et

Ref ' Ref,
No. Part No. Part Name No. Part No. Part Name
51 790007 Plate, Brake pad 68B | 774365A Axle (12-3/4" long) {Incl. No. 65)
52 790006 Pad, Brake Models 803, 803-A, 803-B
53 786026 Pin, Dowel 68B | 774395A Axle (12-11/64”' long) (Incl. No. 65)
54 7920756 Locknut, 5/16-24 Models 806, 806-A, 806-B
55 782076 Washer, Flat 68B 774396A Axle (14-1/8" long) (Incl. No. 65)
56 790022 Lever, Brake Models 807, 807-A, 807-B
Models 801 thru 801-C, 804, 804-A, 811 68B | 1774399A Axle (13-1/4” long) (Incl. No. 65)
56 790013 Lever, Brake Model 808, 808-A
Models 802, 802-A, 812 68B 774413 Axle (12-1/8" long)
56 796008 Lever, Brake Models 810, 810-A
Models 803, 803-A, 803-B, 808 thru 68B | 1774416 Axle (13-53/64" long)
809-B Model 812
56 790017 Lever, Brake 68C | 774376 Axle (13" long)
Models 806, 806-A, 806-B Models 804, 804-A
56 790012 Lever, Brake 68D 774419 Axle (13" long)
Models 807, 807-A, 807-B Models 813, 813-A
56 790019 Lever, Brake 69 T74364A Axle (14-7/8" long) (Incl. No. 65)
Models 810, 810-A Models 801 thru 801-C, 809, 809-A,
56 790004 Lever, Brake 809-B, 811
Models 813, 813-A 69A 774198 Axle (13-13/32" long) (Incl. No. 65)
57 792073 Screw, Hex hd. thr'd forming, 1/4-20 x Models 802, 802-A
1-1/4 (Use as required) 69B T74366A Axle (14-5/8" long) (Incl. No. 65)
57 792085 Screw, Hex hd. tht'd forming, 1/4-20 x Models 803, 803-A, 803-B
2-1/4 (Use as required) 69B | 774394A Axle (14-3/64” long) {IncL No. 65)
58 790005 Holder, Brake pad Models 806, 806-A, 806-B
All Models except 801 thru 801-C, 804, 69B | 774397A Axle (16" long) (Incl. No. 65)
804-A, 811 Models 807, 807-A, 807-B
58 790020 Holder, Brake pad 69B T74400A Axle (15-1/8” long) (Incl No. 65)
Models 801 thru 801-C, 804, 804-A, 811 Models 808, 808-A, 810, 810-A
59 T78053A Gear Assy., Differential (Incl. 2 of No. 69B | 774417 Axle (14 3/4” long)
60) Model 812
60 780064 Bushing 69C | 774371 Axle (14-7/8" long)
61 778067 Gear, Bevel Models 804, 804-A
62 778068 Pinion, Bevel 69D | 774420 Axle (14-7/8" long)
63 786034 Pin, Drive Models 813, 813-A
64 780065 Washer, Thrust 70 792035 Ring, Retaining
65 788038 Ring, Retaining All Models except 801, 801-A, 804,
Models 801, 801-A, 802 thru 803-A, 804, 804-A
804-A, 806, 807, 807-A, 808, 809 71 786084 Spacer
65 792018 Ring, Retaining Models 801-A, 801-B, 802-A, 803-A,
All Models except 801, 801-A, 802 thru 803-B, 804-A, 806, 806-A, 806-B, 807-A
803-A, 804, 804-A, 806, 807, 807-A, 808, thru 809-A, 810, 810-A, 813, 813-A
809 72 786067 Spacer
66 792040 Pin, Roll Models 801 thru 801-C, 804, 804-A, 811
67 780001 Washer 72 786066 Spacer
68 T74363A Axle (13” long) (Incl. No. 65) Models 810, 810-A, 813, 813-A
Models 801 thru 801-C, 809, 809-A, 73 792074 Plug
809-B, 811 Models 803, 803-A, 803-B, 808 thru
68A 774276 Axle (10-23/32" long) 809-B, 812, 813, 813-A
Models 802, 802-A
NOTE: Always check Master Parts Price List for possible replacement numbers.
Litho in U.S.A. %




SECTION 3 - 6-SPEED TRANSMISSION 3
' Part L : "'
. Number Description ‘ )
| B-111 h
B-81 ‘ F
;
Figure 3-1 "
6-SPEED TRANSMISSION
107972 | Transmission - Foote Model 4000-5 . ... .......cuuuuunannnnnn.. 1 1
107970 | Bracket - Rear Axle RH................. ... ... . ioutn. 1 1 ?
107971 Bracket - Rear Axle LH . .. ... ... ... . . ittt 1 1 X
800036 | Carriage Bolt 5/16-18 X 1 . ... ...\ uriit i it iinnnnnn. 6 6
915112 | Eslok NUt B/16-18 ... ..o\ttt it ieeeet e anenen. 6 | 6 ‘
TTTOTTBE | TOrQUe SHIAP . . ... .. 1 1 :
926694 | S.T. Bolt 5/16-18 X 5/8 ..\ ouvet et 2 | 2 :
908041 | Bolt 3/8-16 X 2 3/4 .. ...\ttt 4 | a
920009 | Washer 3/8 SAE. . . .. ...t 4 | 4 i
915113 | Eslok Nut 3/8-16 ........ L 4 | a :
107974 | HI-Lo Shift RO . ... ...\ttt ettt e et e 1 1 1
- 9832000 | Cotter Pin 1/16 X 1/2 ... ..ottt 1 1 B
7820007 [ Washer 1/4 SAE. .. ... .ottt e X | X "
B39O0 | OPrING . ... e 1 1 3
C U BT708 L KNOD . . e 1 1
107503 Axle Spacer LH . .. .. ... .. . . . e 1 1
107504 | Axle Spacer RH . . ... ... .. . . . it e et e 1 1 5
VERVANGENDEBAK VOOR : g
De Foote model 4000-5 |
is eventueel Peerles 812, dit is echter geen H |
bak >
maar een lijn bak
i
1
L

Wheel Horse Products, Inc.




Figure 3-2

#.| WHEEL HORSE

Q lawn & garden tractors

15

0313

6-Speed Transmission




G H A ——
’ SECTION 3 - 6-SPEED TRANSMISSION b
Part L.
| tem | number Description
) .. B-111
B-81
Figure 3-2 ‘
6-SPEED TRANSMISSION !
Note: Parts marked with an asterisk (*) are the only replacement parts
available for 1979. '

1 107836 E-RING . . o it e e 2 2
-2 ] 107837 Shim Washer .080 . ... ... . ... .. . e e X X
o k4107838 Shim Washer 050 . ... ... . ... . e X X

2 107839 Shim Washer 045 . . ... . . .. .. e e X X

2 107840 Shim Washer .040 .. ... .. . ... .ttt X X

2 107841 Shim Washer .035 . ... .. .. . .. it i it e i X X

2 107842 Shim Washer 0371 ... ... . . e e X X
2 107843 | Shim Washer .025 . . ... ... . ... e X X
-2 107844 Shim Washer 020 .. ... ... . e e X X

3 107845 Flange Bearing. . .. ... ... i i i e 3 3

4 107846 Spacer 1.00 X .630 X .110. . . .. i e 2 2

5 107847 | Spur Gear 13T ... .ttt e 1 1

6 . 107848 SpuUr Gear 25T ... e 2 2

7 107849 Clutch Collar .. . . . .o e s e e e e e e 3 3

8 107850 | Spur Gear 30T .. . ... e 1 1
: 9 107851 Spacer .87 X 632 X B79. ... ... .. e 1 1

10 107852 Spur Gear 20T .. ... 1 1
1 107844 | Shim Washer .020 . .. ... .. .. e e 1 1
12 107854 | Woodruff Key 3 .. ..o 2 2
=13 107855 HI-Pro Key, Special . . ... .. .. . i 3 3
s 107856 | Woodruff Key #6171 . ... ... ... e 1 1
107857 Intermediate Shaft . . ... ... . .. . . e 1 1.
-16 107858 Flange Bearing . . . ... ..o vttt e 1 |1
1078589 Gear Assy. 12T. .. ... ... ... ... e e e 1 1
107860 | Spur Gear 37T ........ ... ... 1 1
107839 | Shim Washer .045 . . . . .. ... .. 4 4
107862 | Spur Gear 25T . ... ... ... 1 1
107863 | Shaft SUPPOrt ASSY. .« . i ittt e e 1 1
107864 | Spur Gear 20T ... .. ... e 1 1
107865 Bevel Gear ASSY. . . . v ii it e e IR B 1
107866 Spur Gear 33T .. ... 1 1 ’
107867 Spur Gear 30T ... ... .. e e 1 1
107868 Drive Shaft . . . .. e e e e 1 1
107869 | Woodruff Key #3, Special .. ........ ... ... . . . i 2 2
107870 | Axle LH. .. .. 1 1.
107871 Shim Washer 1.25 X 7565 X .062 ... .. ... . ... .. X X,
107872 Shim Washer 1.25 X .755 X .031 ... . . .. it X X
107873 Shim Washer ,1.256 X .7656 X .040 ... ... .. . ... .. i X X
107874 Bevel Gear 15T Splined. .. ... .. ... . i 2 2
107875 Retaining RiNG . . ... .. .. . i i 3 3
107876 | Spur Gear 32T . .o e 1 1
107877 Bevel Gear 15T . . ..t ittt e e e e e e e 2 2
107878 Cross Shaft . . . . ... e e e e 1 1
107872 Shim Washer 1.25 X .75656 X .031 ... . ... .. . . . i 1 1
107853 | Spur Gear 36T ... .. .. .. e e 1. 1
107879 | Gedr LOCK . . o oot e e e e e e e e % 1

Products, Inc.

A\

Wheel Horse




SECTION 3 - 6-SPEED TRANSMISSION 7
: Part .
1 item Number Description
B-111
r—Jm
Figure 3-2
6-SPEED TRANSMISSION (Cont'd)
Note: Parts marked with an asterisk {*) are the only replacement parts
available for 1979.
38 107880 | Spur Gear 22T .. ... .. e e 1
.39 107871 Shim Washer 1.25 X .755 X 062 ... ... . . . it 1
-¥40 107881 Axle RH . .. e e e e e e 1
41 107882 Felt Seal . ......................... e e e e 2 .
42 107883 | Case Half, LOWer. .. ..o, 556 3¢ 1
43 107884 S.T. Bolt 1/4-20 X 3/4 . .. . .. . . e 8
44 107885 Hex HD. Machine Screw #12-24 X 5/8 ... ... .. ... 1
45 107886 ST. Bolt 1/4-20 X 1 B/16 ... i ittt et e et et e 6
46 107887+ Friction PUCK . . . ... .. e 2
47 107888* Brake DiSC. . . . oo vt e e e 1
- 48 107889* Brake Jaw Assembly . .. ... . ... ... ... .. e 1
49 107890* Compression SpPring . .. ... ... ..t e 1
50 107891+ Set Screw #8-32 X B/16 .. .. .o 1
51 107892+ Brake Lever . .. ....... ... . . e e 1
b2 107893* Shim Washer .750 X .505 X 015 .. .. ... . . 0., X
52 107895* Shim Washer .750 X 505 X 006 ........... . ... . . ... X
53 107896* Shoulder Bolt. .. ............ e R 1
54 107897 | S.T. Screw #10-24 X i ... .. . . . e 1
65 107898 Idler Shaft . .. ... g0
56 107899 Washer 1.00 X 505 X 020 ... ... . i T 2
57 107900 | Idler Gear Assembly. .. ................. ... ... . ..., / ‘1 . 1
58 107901 | Case Half, Upper. ... ... ... ... ... . .. /3,45 T
- 59 107902 | Lever, Hi-Lo Shift .. ............. it 1
- 60 107903 Shift Fork, HI-Lo . . ... . e 1
81 107904 Cover Plate . .. ....... ... . . . . . . e e 1
- 62 107905 S.T. Bolt #8-32 X 1/2 .. .. 3
63 107906 Datent SPring . . .. oot e e 1
- 84 107907 Detent Pin. ...t e e e 1
65 107908+ Wave Washer . . ... .ot e e e e 1
66 107909* Nylon Insert ... ... ... ... . . i e . 1
67 107910* Nylon Cover ... ... .. i e e e e e 1
" 68 107871* Shift Knob....... N 1
69 107912+ Shift Lever . ................. e e 1
70 107913* S.T. Screw #10-24 X 1/2 Truss HD. .. ............ e e 4
71 107914+ %et Screw 1/4-20 X 1/2 . . e e 1
.72 107915 eteNt SPIING . . . . . e e e 1
73 107916 Detent Ball ... .. .. ... . . e e 1
74 107917 O-RING. . o o e e 1
75 107918 Input Shaft Kit . ... ... . e e e 1
76 107919+ Woodruff Key #9 .. ... ... . e 1
77 107920 Bevel Pinion 16T . . .. . .. . . e 1
78 107921 Retaining Ring . . ... ... .. .. e 1
79 107922 Screw 1/4-28 X 3/4 Posi-Drive . ... .. ... . 4
80 107923 Lock-Out Plate . . .. ... . . e e e 1
81 107924 | Support Plate . . ... ... .. e 1
82 107925 | Shift Fork ........ R e 2
83 107843 | Shim Washer .025 . .. . ... 2
s

Wheel Horse Products, Inc.




A8
Mosel 0
1026

Div. des Ald. ven

35 Et de Crane § Marsily

280, DESGUINLE
2000 ANTWERPPEN
Telex: 31789 DCM-B
Tel. (031) 38 38 86




? a
PAGE -2~
TECUMSEE PRODUCTZ CCHMPANY RODEL 812
Lauson—DOAer Products Parts Depot Diviaion REF. TART
Gr a[ten, Wisconsin 11_0_._ WUNBER . (BERT NAMT
PEERLESS TRANSAXLE MODEL 812 52 790006 Pad, Brake
53 786026 Pin, Douwel o
o Ngf&zn PART NAME 4 To000e  packnut, 3/16-2
BALLS 3-.&. . 52 . 7492072 zask}er,ﬂl’lat
* 5 73001 ever, DBrake o
3 3383’32 Gone! Qgﬁgs?ﬁe:ee:h) 57 792073 Screw, Hex hd. Sihreall farmimg, 1/4-20 & 213174
7 s S
] 7TE Gear spur (20 teeun) . 29 1090  beamaer R ential (Tnel. 2 aff . D)
ear, Spur teeth 4
5 778129  Gear, Spur (30 teeth) 22' "5?882; gﬁ::‘mgznn
& 778121A  Gear, Spur (20 teeth) ' 62 778068 Pinton, Bewel
7 778123  Gear, Spur (25 teeth) 53 786034  Pin, Drive
8 77822% Gear, Spur (30 teeth) £i 786065  ¥asher, Thrust
9 778122 Gear, Spur (22 teeth) 65 792018 ﬁling ﬁet&i‘ﬂlﬁt =
10 778128 Gear, Spur (28 teeth) * 66 792040 Pin, Roll .
3 778125  Gear, Spur (35 teeth) : 61 780001  Washer, Thrust
i; ;{gflgg Ge?r, Bevel (k? ‘“th) 68 -’7““17 Axle (i“ 374" ]Dﬂ‘)
2 Collar, Shift - * lomg
14 786083 Sprocket (18 teeth) - ?g ;;gg%g Q’{},;“Sgi(ﬁﬂ !
18 109 Shareeoigeett®) 3 T 75207 Plug] Bex b, 3/26-18 tawwad
17 7781134 Bevei Pinion, Inpus
18 786074 Spacer
19 778138  Pinfon, Output
20 776139  Gear, Output
21 790003 Disk, Brake )
22 7920834  Key i .
2h 180001 Washer .
25 788040 Ring, Retaining -
26 780105 Bushing, Flanged °
27 780118 Bushing, Flanged ' .
28 786081 Chain, Roller{Ko. 41 c¢hain, 22 linka) . .
29 780072 Washer, Thru-t . .
. 30 480086 Bearing, Ke:dle : .
n 792077 Ball, Steel .
32 180109 Washer, Thrust T .
’ k1] 792078 Screw, Set, 3/8-16 x 3/8
34 792079 Spring
35 792073 Screw, Hex hd. thread forming, 1/4-20 x 1-1/M -
36 7801058 Washer, Thrust .
37 78C073 Bearing, Ball i -
38 780113 Washer, Flat i
39 780119 Pearing, Ball J . .
i1 768551 king, Sgiare cut «
b2 792001 Ring, Square cut <
33 780112 Bearing, Needle
LT} 780114 ¥asher; Flat
6 786053 Ring, Square cut :
¥ 772080 Cover, Transaxle 1
¥ 784290 Rod & Fork Assy., Shift
& . 776135 Shaft, Input i
50 776189 Shaft, Brake K

51 790037 Plate, Brake pad




